
1 

 

 

FORM-I 
 

 

For 

 

PROPOSED BULK DRUGS AND  

BULK DRUG INTERMEDIATES IN  

EXISTING INORGANIC PRODUCTS UNIT 

 

of 

 

M/s. STRIDE INDUSTRIES 

PLOT NO. 7613/1, GIDC ESTATE,  

ANKLESHWAR, DIST: BHARUCH-393002 (GUJ.) 

 

Consultant 



2 

 

APPENDIX I 
 

FORM 1 

 
(I) Basic Information  

 

Sr.  

No. 

Item Details 

1. Name of the Project/s   M/s. Stride Industries 

2. S. No. in the Schedule   5 (f) 

3. Proposed 

capacity/area/length/tonnage to be 

handled/command area/lease 

area/number of wells to be drilled 

 Existing Capacity: 240 MT/Month   

 Additional Capacity: 10.5 MT/Month   

 Total: 250.5 MT/Month  (Existing + Additional)  

  Total Plot Area: 1,459 m
[...]
4 Water 1.90 Solid waste 0.05 

5 Activated carbon 0.05   

  Total 3.25 Total 3.25 

 



48 

 

12. Pantoprazole Sodium and its Intermediate 

 

Process Description: 

Stage-1: 

2-Chloromethyl-3,4-dimethoxypyridine HCl and 5-Difluoromethoxy 2-mercapto benzimidazole 

is suspended in a mixure of water and dichloromethane in presence of Sodium hydroxide at 

ambient temperature till completion of reaction. Pantoprazole sulphide is extracted in 

dichloromethane.  

Stage-2: 

Pantoprazole sulphide in dichloromethane is chilled to 0 to 5°C and slowly in reaction vessel. 

Add mixture of Sodium hypochlorite and Sodium hydroxide in it with control temperature. After 

completion of reaction sodium thiosulfate is charge to the reaction vessel then Separate out 

dichloromethane layer at 7 to 7.5 pH with acetic acid. Distilled out Dichloromethane wherein 

vapor loss occurs during the operation. Charge Acetone, Sodium hydroxide solution and 

Activated carbon at ambient temperature. Finally entire reaction mass is filtered through 

sparkler filtration than cool and centrifugal. Wet cake is then dried to obtain Final product. 

                                                                                                                                                                                          
Route of Synthesis: 

 

Stage-1: 

 

N
H

N

S
N

O
CH3

O

CH3
O

F

FN

O

CH3

OH

Cl

. HCl+
3 NaoH

Sodium hypochlorite

+ 3 NaCl + 3 H2O

2-(chloromethyl)-3,4-dimethoxy 
pyridine Hydrochloride 5-(difluoromethoxy)-1H-benzimidazole-2-thiol

N
H

N

SH

O
F

F

C8H6F2N2OS C8H10ClNO2

M Weight: 216.21 M Weight: 224.00

Pantoprazole sulphide

C16H15F2N3O3S

M Weight: 367.37

 

 

 

 

 

 

 



49 

 

Stage-2: 

 

N
H

N

S
N

O
CH3

O

CH3

O
F

F

O

Pantoprazole Sodium

3/2 H20Na+

N
H

N

S
N

O
CH3

O

CH3
O

F

F

NaOH

1/2 H20

Pantoprazole sulphide

C16H15F2N3O3S

M Weight: 367.37
M Weight: 432.40

C16H15F2N3O4S

  
 

 

Material Balance: 

 

Stage:-1    

Sr. No.  Input Material MT Output Material  MT  

1 
2-Chloromethyl-3,4-

dimethoxypyridine HCl 
1.00 

Pantoprazole sulphide in 

MDC 
7.69 

2 
5-Difluoromethoxy 2-mercapto 

benzimidazole 
0.98 Water layer 4.10 

3 Sodium hydroxide 0.45 Organic Residue 0.64 

4 Dichloromethane 6.00   

5 Water 4.00   

  Total 12.43 Total 12.43 

     

Stage:- 2    

Sr. No  Input Material MT Output Material  MT 

1 Pantoprazole sulphide in MDC 7.69 Pantoprazole Sodium 1.45 

2 Acetic acid 0.50 Dichloromethane Recovery 5.67 

4 Sodium hypochlorite (6%) 1.15 Dichloromethane  Loss 0.52 

5 Sodium hydroxide 0.32 Acetone recovery 4.10 

6 Acetone 5.00 Acetone  Loss in distillation 0.35 

7 Water 1.35 Acetone loss in Drying 0.55 

8 Sodium thiosulfate 0.14 Acetic Acid Recovery 0.40 

9 Activated carbon 0.08 Acetic Acid Recovery 0.10 

   Water layer (Effluent) 2.50 

   Solid waste 0.59 

  Total 16.23 Total 16.23 



50 

 

13. Venlafaxine and its Intermediate 

 

Process Description: 

Cyclohexanone is condensed with Para Methoxy Phenyl acetonitrile to give VF1.  This VF1 is 

reduced using palladium charcoal as catalyst. Acetic acid is used to get VF2 during this step. This 

VF2 is reacted with Formic Acid & formaldehyde to Venlaflaxine base. Venlaflaxine 

Hydrochloride is obtained by condensation of this base with IPA HCl. 

 

Route of Synthesis: 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



51 

 

Material Balance: 

 

Stage:-1    

Sr. No.  Input Material MT Output Material  MT 

1 
PMPA (P-Methoxy phenyl 

acetonitrile) 
1.00 Stage-I (VF-1) 1.31 

2 Sodium methoxide 0.50 Methanol  recovery 0.89 

3 Methanol 0.56 Methanol loss 0.17 

4 Cyclohexanone 0.93 IPA recovery 2.43 

5 IPA 2.54 IPA loss 0.11 

6 Water 4.00 Aqueous layer 4.52 

7   Drying Loss 0.10 

  Total 9.53 Total 9.53 

 

Stage:-2    

Sr. No.  Input Material MT Output Material  MT 

1 Stage-I (VF-1) 1.00 Stage-II (VF-2 Acetate) 0.99 

2 Paladium Charcol 0.01 O-Xylene recovery 1.49 

3 Acetic acid 4.89 O-Xylene  loss 0.17 

4 O-Xylene 1.66 Ethyl acetate  recovery 0.41 

5 Ethyl acetate 0.60 Ethyl acetate  loss 0.09 

6   Acetic acid recovery 4.69 

7   Drying Loss 0.22 

8   Spent Paladium Carbon 0.10 

  Total 8.16 Total 8.16 

 

Stage:-3    

Sr. No.  Input Material MT Output Material  MT 

1 Stage-II (VF-2 Acetate) 1.25 Venlafexine Hydrochloride 1.10 

2 Formic acid 1.50 Ethyl acetate recovery 11.60 

3 Formaldehyde 1.30 Ethyl acetate Loss 0.90 

4 Sodium hydroxide 1.26 Water Layer 4.90 

5 Water 3.50 Drying Loss 0.26 

6 Ethyl acetate 11.25 Spent carbon 0.04 

7 Ethyl acetate HCl 1.50 Organic Residue 2.80 

7 Activated carbon 0.04   

  Total 21.60 Total 21.60 

 



52 

 

14. Sevelamer Hydrochloride and its Intermediate 
 

Process Description: 

Stage-1: 

A Mixture of Allylamine and Hydrochloric acid in low temperature with pressure of Nitrogen gas 

to get Allylamine Hydrochloride. A Mixture of Allyamine Hydrochloride Catalyst A, B and C  and 

with controlled nitrogen gas to process of polymerization to get Plolyallyl amine Hydrochloride.    

Stage-2: 

A Mixture of Sodium hydroxide, DM water and Polyallyamine Hydrochloride in the reaction 

vessel at ambient temprature. Slowly add Epichlorohydrine to get gel formation at low 

tempreture. Charge DM water and stir for 24 hrs to get final product. 

 

Route of Synthesis: 

Stage-1: 

NH2 CH2

Allylamine

+ NH2 CH2 .HCl
HCl

M. Weight: 57.09

C3H7N
Allylamine Hydrochloride

C4H7ClN

M. Weight: 93.54

NH2 CH2 .HCl

Allylamine Hydrochloride

C4H7ClN

M. Weight: 93.54

Catalyst-A, B & C

Nitrogen gas

Polyallylamine Hydrochloride

Polymerization

 

 

 

 

 

 

 



53 

 

Stage-2: 

Polyallylamine Hydrochloride

+ NaOH +

O

Cl

Water
.HCl

Epichlorohydrine

C3H5ClO

M. Weight: 92.52

Sevelamer Hydrochloride

C6H12Cl2NO

M. Weight: 186.08
 

 

Material Balance: 

Stage:-1    

Sr. 

No  Input Material MT Output Material  MT 

1 Allylamine 1.00 
Polyallylamine 

Hydrochlride 
2.60 

2 Hydrochloric acid 2.10 Water effluent 0.58 

3 Catalyst-A 0.01   

4 Catalyst-B  0.01   

5 Catalyst-C 0.01   

6 Nitrogen gas --   

7 Water 0.05   

  Total 3.18 Total 3.18 

 

Stage:-2    

Sr. 

No  Input Material MT Output Material  MT 

1 Polyallylamine Hydrochloride 2.60 Sevelemer Hydrochloride 1.00 

2 Sodium hydroxide 0.41 Water effluent 8.09 

3 Epichlorohydrine 0.10 Drying loss 0.25 

4 Nitrogen gas -- Process emission 0.10 

5 Water 6.33   

  Total 9.44 Total 9.44 

 



54 

 

ANNEXURE: 4 

WATER CONSUMPTION AND WASTEWATER GENERATION  

 

WATER CONSUMPTION 

 

 

 

WASTEWATER GENERATION 

 

Sr. 

No. 

Category  Wastewater Consumption (KL/day) 

Existing Additional Total 

1.     Industrial 

 Process  NIL 2.90 2.90 

Boiler NIL 0.15 0.15 

Cooling Tower NIL 0.15 0.15 

Washing NIL 0.10 0.10 

Total (Industrial) NIL 3.30 3.30 

2. R & D NIL 0.20 0.20 

3. Gardening  NIL NIL NIL 

4. Domestic 0.40 0.80 1.20 

Total 0.40 4.30 4.70 

Sr. 

No. 

Category  Water Consumption (KL/day) 

Existing Additional Total 

1. Industrial 

 Process  0.30 3.10 3.40 

Boiler 0.20 1.50 1.70 

Cooling Tower 0.15 1.50 1.65 

Washing NIL 0.10 0.10 

Total (Industrial) 0.65 6.20 6.85 

2. R & D NIL 0.30 0.30 

3. Gardening  0.30 0.50 0.80 

4. Domestic 1.00 1.00 2.00 

Total 1.95 8.00 9.95 



55 

 

WATER BALANCE DIAGRAM (TOTAL) 

 

 

 

 

 

Raw Water: 9.95 KL/Day  

Domestic:

2 KL/Day 

Process:     

3.4 KL/Day 

Boiler: 

1.7 KL/Day 

Cooling Tower: 

1.65 KL/Day 
Gardening:     

0.8 KL/Day 

Septic Tank 

& Soak Pit: 

1.2 KL/Day 

0.15 KL/Day 0.15 KL/Day 

ETP: 3.17 KL/Day                        

Washing: 

0.1 KL/Day 

0.1 KL/Day 

CETP (M/s. ETL) 

for further 

treatment & 

disposal 

 

2.9 KL/Day 

R & D:  

0.3 KL/Day 

0.2 KL/Day 

0.33 KL/Day 

� M/s. SEPL  

common Spray 

Dryer 

 



56 

 

ANNEXURE: 5 

DETAILS OF EFFLUENT TREATMENT PLANT (ETP)  

 

1) Primary Treatment: 

The waste water from unit will be brought to the treatment plant via a series of underground 

pipelines. The waste water will be collected in the equalization tank. Two numbers of tanks are 

proposed. One will in filling mode for equalization of waste water while the other will be in 

pumping mode. The equalized wastewater is pumped to the flash mixer for addition of 

chemicals like lime. From the flash mixer the waste water flows into the flocculator where 

chemical flocs are formed by coagulation and flocculation by addition of Alum/Ferrous sulphate 

and polyelectrolyte. These flocs are removed in the primary settling tank. Treated effluent will 

be sent to CETP for further treatment. The underflow (sludge) from the primary settling tank is 

taken to sludge dewatering unit (Sludge Drying Bed). 

The Domestic wastewater is disposed of through septic tank / soak pit. 

 

Effluent Treatment Plant (Dimension): 

 

Sr. 

No. 

Name of the Unit Dimension Volume (m
3
) MOC 

1. Collection Tank (2 Nos.) 1.5(m) x 2.0(m)x 

1.0(m) 

3.0 m
3
 RCC 

2. Dosing Tank (1 Nos.) 1.0(m) x 1.0(m )x 

1.0(m) 

1.0 m
3
 RCC 

3. Flash Mixer 1.0(m) x 1.0(m )x 

1.0(m) 

1.0 m
3
 RCC 

4. Flocculator 1.0(m) x 1.0(m )x 

1.0(m) 

1.0 m
3
 RCC 

5. Neutralization Tank 1.5(m) x 2.0(m)x 

1.0(m) 

3.0 m
3
 RCC 

6. Primary Settling Tank 1.5(m) x 2.0(m)x 

1.0(m) 

3.0 m
3
 RCC 

 



57 

 

 

Flow Diagram:  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

EXPECTED CHARACTERISTICS OF WASTEWATER BEFORE & AFTER TREATMENT  

 

Sr. 

No. 

Parameter 

 

Characteristics  (mg/L) CETP Inlet Norms 

(mg/L) Untreated  Treated  

1. pH 3-9 6.5-8.5 5-9 

2. TDS 2000 1900 2100 

3. COD 3000 950 1000 

4. BOD3 950 280 300 

5. Ammonical Nitrogen 10 6 50 

 

Raw 

Effluent 

Collection Tank Neutralization 

Tank 

Primary 

Settling Tank 

Final Collection 

Tank 

CETP for 

further 

Treatment & 

disposal 

DST FMT Floc. 



58 

 

ANNEXURE: 6 

DETAILS OF HAZARDOUS WASTE MANAGEMENT AND DISPOSAL 

 

 

 

 

 

 

 

Sr. 

No. 

Type of Waste Schedule 

Category 

Quantity Disposal Method 

Existing Additional Total 

1 Used Oil 

 

5.1 1 

MT/Month 

 

0.20      

MT/Month 

1.20 

MT/Month 

 

Collection, Storage, 

Transportation & sale to 

GPCB authorized recycler 

2 Discarded 

Containers/ Bags/ 

Carboys 

33.1 1.024 

MT/Month 

1.0 

MT/Month 

2.024 

MT/Month 

 

Collection, storage, 

transportation, 

decontamination & sell to 

GPCB authorized vendors 

3 ETP sludge 

 

35.3 

 

-- 

 

5 

MT/Month 

5 

MT/Month 

Collection, Storage, 

Transportation & Disposal to 

TSDF site 

4 Distillation 

Residue 

20.3 -- 

 

5 

MT/Month 

5 

MT/Month 

Collection, Storage, 

Transportation & given to 

cement industries for co-

processing or Disposal at 

common incineration site 

5 Organic Residue -- -- 

 

25 

MT/Month 

25 

MT/Month 

6 Inorganic Solid 

Waste 

-- -- 

 

30 

MT/Month 

30 

MT/Month 

Collection, Storage, 

Transportation & Disposal at 

nearest TSDF site 

7 Spent Carbon 36.2 -- 

 

0.5 

MT/Month 

0.5 

MT/Month 

Collection, Storage, 

Transportation & given to 

cement industries for co-

processing or Disposal at 

TSDF site 



59 

 

ANNEXURE: 7 

DETAILS OF STACK & VENTS 

 

Existing: 

1. Details of Flue Gas Stack; Stack Attached To Non IBR Boiler  

SOURCES OF GASESOUS EMISSIONS STACK 

Fuel Used Wood  

Capacity 600 kg/hr  

Type of Emissions SO2 NOx SPM 

Permissible Limits 100 ppm 50 ppm 150 mg/Nm
3
 

Stack Height 11 meter 

 

 

Proposed: 

1.    Details of Flue Gas Stack; Stack Attached To Steam Boiler  

SOURCES OF GASESOUS EMISSIONS STACK 

Fuel Used Agro Waste/ coal 

Capacity 1.5 T/Hr  

Type of Emissions SO2 NOx SPM 

Permissible Limits 100 ppm 50 ppm 150 mg/Nm
3
 

Stack Height 30 meter 

Stack Diameter at the Top 1.0 meter 

Air Pollution Control Measures Multicyclone Separator, Bag Filter & Scrubber 

 

 

 

 

 

 

 

 

 

 



60 

 

2.   Details of Flue Gas Stack; Stack Attached To D.G. Set 

 

Sources of Gaseous Emissions D.G. Set (150 KVA)  

Fuel Used Diesel 

Stack Height 11 meter 

Stack Diameter at The Top 0.2 meter 

Type of Emissions SO2 NOx         SPM 

Permissible Limits 100 ppm 50 ppm   150 mg/Nm
3
 

 

 

3.  Details of Process Vent  

 

Sr. 

No. 

Stack attached 

 to 

Stack 

Height 

Air Pollution  

Control System 

Parameter Permissible 

 Limit 

1 Process Vent - 1 15 m Two Stage Scrubber           HCl   20 mg/Nm
3
 

2 Process Vent - 2  15 m Two Stage Scrubber           Br2   5 mg/Nm
3
     

 

 

 



61 

 

ANNEXURE: 8 

DETAILS HAZARDOUS CHEMICAL STORAGE FACILITY 

 

Sr.  

No. 

Name of the Hazardous 

Chemicals 

    Type of 

     Hazard 

  Maximum 

    Storage 

   MOC of 

   Storage 

    Actual 

   Storage 

1 Sulphuric Acid  Corrosive        5 MT Tank 5 MT 

2 Hydrochloric Acid Corrosive 5 MT Tank 5 MT 

3 Liquid Bromine Toxic 36 kg  Carrat Pack 

      (2 Nos.) 

18 kg 

4 Toluene Flammable       5 MT        Drum 

      (5 Nos.) 

1000 kg 

5 Nitric Acid  Corrosive 5 MT Tank 5 MT 

6 Acetic Acid Corrosive 5 MT Tank 5 MT 

7 Methanol Flammable 2 MT  Drums 

 (10 Nos.) 

200 Liters 

 

8 Isopropyl Alcohol Flammable        2 MT Drums 

(10 Nos.) 

200 Liters 

 

9 Monoethylene glycol Corrosive        2 MT Drums 

 (10 Nos.) 

200 Liters 

 

 

 



62 

 

           ANNEXURE: 9 

  SOCIO - ECONOMIC IMPACTS 

 

 1) EMPLOYMENT OPPORTUNITIES  

 The manpower requirement for the proposed project is expected to generate some permanent 

jobs and secondary jobs for the operation and maintenance of plant. This will increase direct / 

indirect employment opportunities and ancillary business development to some extent for the 

local population. This phase is expected to create a beneficial impact on the local socio-economic 

environment. 

 

2) INDUSTRIES  

Required raw materials and skilled and unskilled laborers will be utilized maximum from the local 

area. The increasing industrial activity will boost the commercial and economical status of the 

locality, to some extent. 

 

3) PUBLIC HEALTH 

The company regularly examines, inspects and tests its emission from sources to make sure that 

the emission is below the permissible limit. Hence, there will not be any significant change in the 

status of sanitation and the community health of the area, as sufficient measures have been 

taken and proposed under the EMP. 

 

4) TRANSPORTATION AND COMMUNICATION 

Since the existing factory is having proper linkage for the transport and communication, the 

development of this project will not cause any additional impact. 

In brief, as a result of the proposed project there will be no adverse impact on sanitation, 

communication and community health, as sufficient measures have been proposed to be taken 

under the EMP. The proposed project is not expected to make any significant change in the 

existing status of the socio - economic environment of this region. 

 

 



63 

 

ANNEXURE: 10 

PROPOSED DRAFT TERMS OF REFERENCE 

 

1. Project Description  

• Justification of project. 

• Promoters and their back ground 

• Project site location along with site map of 5 km area and site details providing various industries, 

surface water bodies, forests etc.  

• Project cost  

• Project location and Plant layout. 

• Water source and utilization including proposed water balance. 

• Product spectrum (proposed products along with production capacity) and process 

• List of hazardous chemicals.  

• Mass balance of each product  

• Storage and Transportation of raw materials and products. 

 

2. Description of the Environment and Baseline Data Collection  

• Micrometeorological data for wind speed, direction, temperature, humidity and rainfall in 5 km 

area.  

• Existing environmental status Vis a Vis air, water, noise, soil in 5 km area from the project site. 

For SPM, RSPM, SO2, NOx.  

• Ground water quality at 5 locations within 5 km.  

• Complete water balance  